VOODER
Naturaalne nahk 

Värvus naturaalne
Paksus 0,92 mm

Tekstiil pööva osas
Artikkel: Drilex 1033/6
Kaal: 290g/m2
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TEST REPORT

Rapor No SA2020-000283
Test Report No

Miisterinin Adi/ Adre: AS SAMELIN

Customer Name/Adress

Istek Numarast $2020-000283

Order No

Numunenin Ad ve Tarifi LINING NATUR 0,8-1,0 mm
Name and Identiy of Test ltem

Numunenin Kabul T: 10.4.2021

The Date of Receipt of Test ltem

Agiklamalar

Remarks

Deneyin Yapildigi Tarih 14.42021

Date of Test

Raporun Sayfa Sayisi 3:

Number of Pages of the Report

Deney ve /veya 6lgiim sonuglari, genisletilmis 6lgiim belirsiziikleri ( olmast halinde ) ve deney metotlan bu sertifikanin tamamiayici kisms olan takip eden

sayfalarda verilmi

The test andlor

measurement results, the uncertairties ( if applicable ) wth confidence probabilty and test methods are given on the following pages which are part of this report.

Tarih Mihiir Deney Sorumiusu
14.4.2021 Seal TUGGE GUNER

7

Onaylayan
V. TUGGE GUNER

"Burapor. laboratuvann yazil ini olmadan kismen kopyalanip gofaltiamaz. Imzasiz ve muhirsiz raporkar gegersizdir
Test sonugtan laboratuvanmiza tesim ecilen numuneye alic.

This mport shail not b reproduced other than i il excoept wih the permission of the laboral
Testing roports without signature and soal ar ol valid. Tost rsuls aro belongs o sample that delvered to our labaratory.

Sepiiler Gaybasi DeriSan. TEA.S
M Kemal Att(rk Mah, lzmir Aydin Asf. Cad. No: 110 Torball IZMIR

Phane: +90 232 8505000 Fax: +90 232 850 50 92 e-mail info@sepicicom.tr
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Test Adi/Test Name Sonug/Result Uom Method Requirements
TENSILE STRENGTH 16,23 N/mm? EN 1503376 >15N/mm?
PERCANTAGE ELONGATION AT
4332 % EN 1503376 <65
BREAK

260

WATER ABSORPTION 198 % EN IS0 2417 P
THICKNESS 0,92 mm EN IS0 2589 0,85t51,0

Estimated Total Uncertainity = PASS

[Net: Laboratuvanmiz (* ik isaretiermis deneylerden Turkak tarafindan akreditasyonks degilr

Tarih Miihiir Deney Sorumlusu
14.4.2021 Seal TUGGE GUNER

7

E: Evaluation; P: Pass, F: Fail, NR; Not Requirement, N.D; Not Detected

Onaylayan
V. TUGGE GUNER

Bu rapor, Bboratuvann yazi £ri dmadan kismon kopyakmp gogtiamoz. Inzasiz ve mihirsiz raporlr gesorsdi

Test sonuclan latoratuvanmiza tesim eden rumuneye ait.
This report shallnct be reproduced other thanin ful except wththe permission of the laboratory.

Testing roports wkhout signaturs and seal are nat vald._Test resuls are belongs to sample that dalivered to our sboratory.

Sepiiler Gaybag: Deri San. TcA.S
M Kemal Atatcirk Mah. zmir Aycin Asf. Cad. No: 110 Torbal IZMIR

Phone: +90 232 8505000 Fax: +90 232 850 50 92 e-mail: info@sepici comtr
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LINING SPECIFICATION

JANUARY 2021

DESCRIPTION: Dri-Lex® Starlight 1033
CONTENT: Nylon/Polyester
WIDTH: 58"-60"
WEIGHT: 8.5 0z/sq yd
290 g/sqm
SURFACE ABRASION: 153,600+ rev. Martindale ASTM D 4966(DRY)
BURST STRENGTH: 253 Ibs
ROLL SIZE: 200 yds(CAN BE ANY PUT-UP ON REQUEST)
** Tight Rolls Edge To Edge i
** Defects not to exceed 3"x3" and no continuous
OPTIONAL: faults **

ANTIMICROBIAL,
AEM 5700,
EPA #64881-1

{AVERAGE) 99% ASTM E2149-10"
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